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Result:
Nickel release
BS EN 1811:2011+A1:2015, Pretreatment with BS EN 12472:2005+A1:2009,After preparation of articles,the test
portion was placed in an artificial sweat test solution for 168 hours,the concentration of dissolved Nickel in the
soultion was analyzed by ICP-OES,Accordance to EU REACH Regulation (EC No 1907/2006 )Annex XVII

Tested Item(s) Unit Test Result M.D.L. Limit1 1 1
Sample area tested cm² 22 22 21 -- --
Test solution used mL 30 30 25 -- --
nickel release µg/cm²/week 0.28 0.30 0.27 0.05 <0.5

Note:
M.D.L. = method detection limit
μg/cm2/week=micrograms per square centimetre per week

Limit requirements of nickel release from products included to come into direct and prolonged contact with the skin.
Concentration of nickel release

（µg/cm²/week ）
Limit ( µg/cm²/week ) Conformity Assessment

≤0.28
0.5

Pass
≥ 0.88 Fail

Sample ID. Test Part Description
1
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